
Test Report

Test outline

Cigarette smoke odour

Appliances Company Panasonic Corporation M3-02

Test ambient Test result

(1)Testing organisation: SGS Inc

(2)Test subject: Adhered cigarette smoke odour

(3)Test volume: Approx. 139.3m3 large space (6.67m×8.79m×2.5ｍ)

(4)Test result: Odour intensity reduced 1.7 levels in 30 mins.

(5)Report No.: SHES210901902478

Approx. 139.3m3

An air conditioner equipped with nanoe™ X (Mark 3) reduces 
cigarette smoke odour intensity by 1.7 levels in 30 mins.

2.
5m

5

4

3

2

1

0

6-
Le

ve
l o

do
ur

 in
te

ns
it

y

Odourless

Minimally 
identifiable

Hardly
noticeable

Immediately
noticeable

Strong

Intensely
disagreeable

Natural
reduction Mark 3

1.7 level 
reduction

in 30 mins.

6.67m
8.79m

1.7m

2.83m

Cassette

Gauze




